
+--------------------------------------------- COMPOSICION QUIMICA       ---------------------------------------------+
COLADA   ESPECIFICACIÓN             C      MN     P      S      SI     CU     CR     NI     MO     ALT    V      NB/CB  TI
128890   ASTM A-36/A-572-50         0.155  0.836  0.019  0.005  0.174  0.025  0.024  0.019  0.010  0.041  0.004  0.008  0.003
128891   ASTM A-36/A-572-50         0.167  0.844  0.019  0.006  0.177  0.032  0.027  0.023  0.012  0.038  0.003  0.008  0.003
131044   ASTM A-36/A-572-50         0.159  0.849  0.018  0.007  0.168  0.028  0.024  0.024  0.009  0.039  0.004  0.009  0.004
131046   ASTM A-36/A-572-50         0.161  0.848  0.015  0.007  0.169  0.036  0.025  0.025  0.010  0.029  0.004  0.010  0.004
228363   ASTM A-36/A-572-50         0.152  0.819  0.014  0.005  0.171  0.017  0.017  0.014  0.008  0.032  0.003  0.007  0.002
231037   ASTM A-36/A-572-50         0.159  0.842  0.018  0.006  0.171  0.032  0.022  0.026  0.001  0.034  0.003  0.008  0.002
231039   ASTM A-36/A-572-50         0.154  0.836  0.019  0.007  0.158  0.029  0.028  0.020  0.001  0.042  0.003  0.006  0.003
+--------------------------------------------- PRUEBAS AL PRODUCTO       ---------------------------------------------+
COLADA          NO.PAQUETE      L.ELASTICO      R.TENSION       %ELON.
128890          261216615A      61.902(KSI)     75.658(KSI)     28(%)
128890          261216616A      63.575(KSI)     76.290(KSI)     23(%)
128891          261216487A      59.056(KSI)     73.544(KSI)     27(%)
128891          261216497A      59.990(KSI)     74.691(KSI)     24(%)
131044          261302424A      63.499(KSI)     75.854(KSI)     24(%)
131044          261302425A      63.020(KSI)     75.505(KSI)     28(%)
131046          261302436A      64.259(KSI)     75.064(KSI)     24(%)
131046          261302437A      63.010(KSI)     75.949(KSI)     24(%)
228363          261215606A      60.407(KSI)     73.412(KSI)     23(%)
228363          261215619A      62.178(KSI)     75.123(KSI)     25(%)
231037          261302612A      57.992(KSI)     73.043(KSI)     23(%)
231037          261302613A      58.514(KSI)     74.029(KSI)     24(%)
231039          261302600A      52.252(KSI)     74.324(KSI)     23(%)
231039          261302601A      57.786(KSI)     73.712(KSI)     23(%)
+--------------------------------------------- PRODUCTO EMBARCADO       ---------------------------------------------+
COLADA          NO.PAQUETE      NO.PZAS.     PERALTE(Plg. PATIN(Plg.)  LARGO(m)     PESO(Kg/mt)     PED.CLIENTE     PEDIDO
128890          261216624A      25           8.0000       5.2500       12.2000      31.248          14914           0000513936
128891          261216632A      25           8.0000       5.2500       12.2000      31.248          14914           0000513936
131044          261302436A      20           10.0000      5.7500       12.2000      32.736          14851           0000513911
131046          261302436A      20           10.0000      5.7500       12.2000      32.736          14851           0000513911
228363          261215613A      18           12.0000      6.5000       12.2000      52.080          14914           0000513936
231037          261302612A      20           10.0000      5.7500       12.2000      44.640          14851           0000513911
231039          261302612A      20           10.0000      5.7500       12.2000      44.640          14851           0000513911
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+--------------------------------------------- PRODUCTO EMBARCADO       ---------------------------------------------+
COLADA          NO.PAQUETE      PARTIDA      ENTREGA
128890          261216624A      000020       1001737697
128891          261216632A      000020       1001737697
131044          261302436A      000010       1001737697
131046          261302436A      000010       1001737697
228363          261215613A      000050       1001737697
231037          261302612A      000030       1001737697
231039          261302612A      000030       1001737697
+---------------------------------------------       FIN DE DATOS       ---------------------------------------------+
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